A

&CURRAN HULL WATER
POLLUTION
CONTROL

FACILITY

July
2018

MONTHLY
OPERATING
REPORT

o .

poSAND + DAVIS i

woodardcurran.com

COMMITMENT & INTEGRITY DRIVE RESULTS NPDES NO. MA0101231




Table of Contents

1 EXECULIVE SUMIMAIY ..o 2
2 FlOWS @Nd LOAMINGS ....veeiiiiiieiiiee ettt 3
2.1 Average Effluent Monthly Flows — One Year Comparison ..........ccceoieeerieicnieiie e 4
2.2 Monthly Summary of Rainfall and Its Influence on Effluent FIOWS ...........ccccoeiieiiiiiiiieiecs 5
o SR e 221 o] = o T PSSR 6
4 Key Performance INiCAtOrS. ... ..oiii ittt et e et e e naeeeneeeneesneeenneens 8
4.1 Water QUALITY = JULY ittt ettt e e e e e e et e e e e e e e e e nnne e e e e e e e e e e aannnneeeas 8
4.2 Gallons Treated vs Sludge DiSPOSed.........ccceeiuiiieiiiiiiiiiie it 8
Lo © e [o g @ o1 e RS 9
6 MAINTENANCE SUMMIAIY .ttt e e e et e e et e e e e e e b e e et e e e e e e annb e e e et e e e e e aaannnnnneeeeeeeas 12
S Y- 1 -1 4V 17
S 1 DTV oY o o g T=Y o SRS 18
ST €] [Tt o g Yy <13 SRR 19
o T R < AT Y | I =TT o 1 T SRS 19
10 Project Management & AdmINIStration ..........cocooiiiiiiiiiiiic e 20
10.1  On-Going Projects and SUPPOIt HEMS..........oiiiiiiiiiieiee e 20
11 LA e SO e L= oY [ g T g -1 oSSR 24

Hull Water Pollution Control Facility
Monthly Operating Report 1 July 2018



1 EXECUTIVE SUMMARY

This Monthly Operating Report provides a summary of the pertinent information and
activities that occurred at Hull WPCF during the month of July 2018

No lost-time incidents for the month of July

There were 150 effluent samples taken in the month of July. Please see page (8) for details.

There was one [1] max daily effluent permit exceedance for fecal coliform. The monthly geometric
mean average limit was met.

There was one [1] sanitary system overflow notification reported [SSO] at 10-12 Rockaway Ave. An
Environmental One [E-1] lift station that services this residence stopped working. There was a
communication issue, where the homeowner was unable to get through to leave a telephone
number on the alarm pager. A review of notification procures is underway, as the pager may
eventually be phased out.

The Bioxide system operated throughout the month of July at PS 3. The feed rate was increased to
combat rising H2S levels in the system. This was an expected observation, as the wastewater
temperature increases in the warmer months causing for increased biological activity and lowers the
oxygen levels in the collection system.

Asset Management Accounts checkbook for tracking of expenses is ongoing weekly for year #4
[04M]. Review of account status between W&C and Hull Sewer Dept. is on-going.

The electrical tie-in from the HSD trailer remains, as continued monitoring of the plant’s electrical
voltage continues. No new findings to date, no interruptions to date. The next step is a scheduled
infra-red thermography scan of all plant equipment electrical panels.

There were 3 grinder pump call outs during the month of July.

The Underground Storage Tank Removal Project/Above Ground Fuel Storage Tank continues.
Working with Comm Tank for UST tank removal planning effort, reviewing wave analysis, and
structural design. Siting for future above ground tank being reviewed. Town approved order of
conditions for new AST.

Main [lead] generator heat exchanger replacement — selected vendor to fabricate new heat
exchangers. 6-8-week lead time. Mid to late September install date targeted.

Purchase order for two new replacement pumps at PS 1 issued.

Woodard & Curran strives to deliver a high-quality operations service and is
responsive to our customers concerns. Please feel free to request any modifications
to the format or content of this report.

Hull Water Pollution Control Facility
Monthly Operating Report 2 July 2018



2 FLOWS AND LOADINGS

Average Daily Flows and Loadings for the Month:

Eff Flow Inf Flow Inf BOD Inf TSS Eff BOD EFF TSS
MGD MGD LBS LBS LBS LBS

July 2016

July 2017

July 2018

* Meter drift is getting closer and the numbers more accurate as the staff adjust accordingly.

Hull Water Pollution Control Facility
Monthly Operating Report 3 July 2018



21 AVERAGE EFFLUENT MONTHLY FLOWS - ONE YEAR COMPARISON

Monthy Average Flows |

MGD

] -

Apr '3 May "18 Jun "3 Jul'E Aug 18

! % EE

Jul'? Aug "7 Sep 7 Oct 17 Nov 7 Dec "7 Jan "8 Feb'18

=
&
=
=1

Date (71112017 to 7/31/2018)
B EFFFLOW (Mo Avg)

Montry dvarage Fisws

Hull Water Pollution Control Facility
Monthly Operating Report 4 July 2018



2.2 MONTHLY SUMMARY OF RAINFALL AND ITS INFLUENCE ON EFFLUENT FLOWS

Data Over Time

inches

LT II. | h | la. | | L. I

m 1z 8i23 112 1218 127 o 41 82 Tz 8i2t

Date (7M1/2017 to 7/31/2018)
# RANFALL £ EFFFLOW

EFF FLOW AND RANFALL

This graph provides a good indication of the influence that rainfall has on the effluent flows. Inflow
and Infiltration out in the collection system is noted with the increased effluent flow values when it
rains.

Hull Water Pollution Control Facility
Monthly Operating Report 5 July 2018



3 COMPLIANCE

> Plant Effluent

¢ There was one exceedance in the month of July. Max daily for fecal coliform exceeded.

Fecal Coliform Daily Max Permit limit = 260 CFU/100ml
7/11/18 fecal coliform daily result = 445 CFU/100ml

The exceedance was reported on 7/13/18 to the MA DEP, and the cause at that time was most
likely a partially clogged injection quill for the sodium hypochlorite addition for disinfection and a
cracked PVC isolation ball valve for this same injector. Other contributing factors found and being
addressed — cleaning of the chlorine contact tanks, chlorination of the plant water system, for which
the carrier water for the sodium bisulfite uses the plant water.

¢ Plant process conditions were good & maintaining well. On plan with control of filamentous bacteria
growth that creates a dark brown slimy foam and carryover to the secondary clarifier surfaces.
Clarifier surfaces are very clean. Continued the chlorination of the return activated sludge.

e On-going repairs to the diffused aeration system that had an air pipe break on 6/11/18 [in aeration
tank #1].

o A Copy of the NPDES report for July 2018 was submitted to the DEP and then forwarded to the Hull
Sewer Dept.

e Preliminary results for the EPA’s quality control/quality assurance study all came back “passed” for
the analytical work that the Hull lab is required to perform.

e Working with corporate team for planning and rollout of company process control plan template.

Hull Water Pollution Control Facility
Monthly Operating Report 6 July 2018



e There was one [1] Sanitary System Overflows [SSO] reported during the month of July.

e 10-12 Rockaway Ave. E-1 Grinder pump failure reported on 7/30/18 [Monday]. Upon
arrival, pump chamber was full and overflowing from property to the road surface toward
nearby catch basin. Pump truck contacted to stop spill/leak and clean up area. Pump
chamber was cleaned out, a lot of debris in it. E-1 pump was replaced. Homeowner had
tried to reach pager on previous Saturday, but pages did not transmit through.

Hull Water Pollution Control Facility
Monthly Operating Report 7 July 2018



4 KEY PERFORMANCE INDICATORS

41 WATER QUALITY - JULY

Parameter Info Permit Requirements Results
_ Dail Weekl  Monthly Period
Parameter  Units M%n y'\fl\;/)?. ?Avagx. Max Violations
SRS MG/L | 5o 45 30 1XWeek | 16.4 | 12.0 | 22.0 5 0
LBS
I 1152 768 1XWeek | 165. | 108. | 284.4 o}
4 1

% TSS % 85 1X 911

Rem Month
Eff BOD TN BN 45 30 1XWeek | 7.9 3.0 12.0 5
Eff BOD LBS 1152 768 | 1 XWeek | 82.2 | 24.8 | 1551 0
% BOD % 85 1X 95.3

Rem Month

Eff MGI/L

Chiorine 1 0.7 3XDay | 0.09 | 0.01 [ 0.46 93 o}
Eff Fecal #'(Alio 260 88 1XWeek | 23 10 445 7 1

Eff pH sUu | 85 | 6.5 1XDaily | 7.4 7.2 7.6 31 o

Enterococc #ﬁ? 276 35 1XWeek | 31 10 200 9 )
|
. There were 150 effluent samples taken in the month of July with one [1] NPDES Permit

exceedances. There was one [1] max daily effluent permit exceedance for fecal coliform.

42 GALLONS TREATED VS SLUDGE DISPOSED

Month ‘ Effluent Treated, MG Sludge Disposed, Gals
July 2016 39.72 90,000
July 2017 43.83 107000
July 2018 37.60 105500

Hull Water Pollution Control Facility
Monthly Operating Report 8 July 2018



5 ODOR CONTROL

There were two odor complaints in July. These were the result of high sulfide levels in the underground sludge
holding tank. We suspect that insufficient air mixing was the cause. Additional air for oxygen and mixing was
introduced. Also, potassium permanganate [an oxidizing agent] was added directly to the sludge holding tank to
reduce the hydrogen sulfide levels. The Bioxide feed at PS 3 was increased, and the ferric chloride was turned on at
PS 6 to combat the elevated levels of hydrogen sulfide

The gravity thickener and primary clarifier remained off line. All influent sewage flow directed to the aeration tanks.
The waste activated sludge currently is being pumped to the underground sludge holding tank #2, via the blend box.
Aeration tank troughs are being flushed, to minimize build-up of odors.

Plant’s Jerome H2S portable meter — loaner was received, while the facility’s meter is being serviced.

The odor scrubber system was on line for the entire month. As noted last month, the recovery from the cleaning was

fair, and media removal and replacement is being researched at this time. The system pH and ORP probes were
checked and pH probe replaced. Scrubber operation is good.

Srubber H2S, pH and ORP

— 83

Scrubber H2S In f Out

28

0.0

7 &z @23 1114 12186 127 310 421 -3 714 825

Date (7/1/2017 to 7/31/2018)

# Scrubber In # Roof Exhaust Scrubber  # Actual Scrubber ORP Actual Scrubber
Out Reading / 100 pHReading

= “In-Pipe” bacteria addition continued with all 24 dosing stations operational. No additional actions taken for
headworks sulfide reduction plan proposed by “In-Pipe. Since the June inspection/replacement with full
bottles took place on 6/27/18, the July replacements took place in the first week of August [8/3/18].

Hull Water Pollution Control Facility
Monthly Operating Report 9 July 2018

pH/ORP



Continued the bi-weekly change outs of the bacteria bottles at three lift stations Microbe Dosing Stations
(MDU’s) with installation just in front of the three largest pump stations [in the wet wells or manhole just prior
to the station. [PS 3, PS 5, PS 9] The re-load plan is delivering an additional 5.4 liters per month in total (1.8
liters x 3 locations). The goal is to see if we get a step change and reduce odors, while at the same time
potentially reducing sludge. This change is being monitored closely over the summer months, for pump
stations and at the plant.

On-going — frequent pumping of the secondary scum wells; quickly taking tanks off line, when not needed
and cleaning out immediately.

Evoqua [Bioxide] product was being pumped into the system daily. The initial feed rate of approx. 170 gpd,
was increased to almost 200 GPD in early part of July. The sulfides are being controlled at the Nantasket
Intersection. PS #4 sulfide is most likely what is seen on the graph. Nitrate residual is reaching “A - Street”
which is similar to what was seen last year. Manhole H2S data-loggers are set up at various manholes.

Below Are the results of the recent sampling rounds and Odalog data

600

550+

500+

450+

400+

B0+

300+

B0+

00+

150+

100+

50—+

Nantasket and Water Streets
Hull Ma 7-12-17: Session 1

{25 ===== Temperature

L T
L T
T T

L T

10 - iBllii’i ik - i BB il B
r Log Stop
20 liiiiisi'ifié it iiii it -.._ il5i|)li B . i s ili’i i

[ Avera !
gL T A N Al D RSt B L ol ol Nl -
6/16/2018 618/2018 6202018 6i22i2018 62472018 6/26/2018 6i28i2018 61302018 Ti2iz018 Ti4/2018 Ti62018 T18i2018 711012018 22018

Period Displayed: 6/14/2012 - 713/2018 (Oda File: Hull Ma Nantasket and Water 5t 7-12-17.0da — Serial Number: Odalog Type L2-RTx 07507717 Instrument Range 0-OPPH)

[ e e Average 2 [ | DayTramsiion Min_ 0 Max 153 (Use Screen Daia Only) |

Onsite Sampling

Total 200.0 gpd total

MH #20125

Nitrate 0 Sulfide 0 Mg/I PH7.6 Temp 19.8 C Time 9am
MH "A" Street

Nitrate 20  Sulfide 0 Mg/I PH7.6 Temp 21.7C  Time 9:30am
Nantasket Intersection MH

Nitrate 20 Sulfide O PH 7.7 Temp 22.7 C Time 9:45am

Hull Water Pollution Control Facility
Monthly Operating Report 10 July 2018



= Mixing systems/aerators all functional at the pump stations, except for pump station #3. New Medora
Gridbee mixing system for PS 3 was received, but not installed yet.

= Still under consideration - Vetting of ideas/discuss options for headworks area to reduce corrosion and
odors.

o Rubber mats to cover all channels

Tarp with a constructed frame to cover the aerated grit chamber

o New “ducting/pipes” to connect channels to scrubber ductwork — to pull air from the room into the
channel and then into the scrubber - i.e., to not let odorous air into the room ... capture it in the
channel and send directly into the scrubber — channel will be under a slightly negative air pressure
Possibly add hydroxyl radical ozone unit to air in above ground sludge tank ...

Seal all pipe penetrations entering/leaking the headworks

Remove all unused pipes

Possibly control/reduce air flow to the aerated grit chamber

o

O O O O

Hull Water Pollution Control Facility
Monthly Operating Report 11 July 2018



6 MAINTENANCE SUMMARY

e Monthly work order summary for July compiled and a report summary can be found on page 24.

o Evaluated grit pumps and grit system and found blockage in 4-inch discharge line. Remove lower pipe elbow
and clear blockage. Install “Tee” with blanking plate for future access to clean. System now operational and

operating daily.

Grit deposited from classifier into rag/screening cart

Hull Water Pollution Control Facility
Monthly Operating Report 12 July 2018



o Aeration basin #1 repairs on-going. The tank was fully cleaned out, and all of the support hardware was
inspected. Much of the diffuser support hardware needed replacement, due to corrosion and broken PVC
diffuser sections [two 9 ft sections] replaced. There was a delay in getting the replacement hardware from

manufacturer. Also, an 8-inch pipe repair coupling that joined the main air piping in the tank needed
replacement.

B R S e aaESeCCCASSRSSSSSSSSSSSaSSE
e Nl

Sections of diffuser piping removed from tank that broke, and new piping installed

Hull Water Pollution Control Facility
Monthly Operating Report 13 July 2018



o The two major electrical events [5/16 & 5/19] that occurred in May still under review. No new incidents with the
fluctuating 120-volt power load that feeds all of the programmable logic controllers [PLC’s], and SCADA
computers through plant back-up power supply units [UPS]. All UPS’s replaced with new units.

On-going plant assistance from W&C SCADA Group, Boston Water & Sewer, Pioneer Electric, and EESCO.
Power monitors were removed. The 120-volt power loop is still being fed off of the HSD trailer after the second
event on May. Listed below are items under consideration:

1. IR inspection of existing equipment.

2. Install a 100A active harmonic system at the main switchboard (equipment cost is approx. $30k).

3. Connect the dry contacts from the main switchboard surge protection device (24Vdc/ac rated) to
monitor surges.

4. Enable some alarming from the main power monitor to provide low and high voltage levels to let
SCADA know when we have over & under-voltage scenarios.

o Plant water basket strainer still investigating replacement unit - same, or different unit. Also, where effluent
water is drawn into the system, evaluating the size of the suction piping, considering other suction location for
system to improve water quality — utilizing water from effluent wet well versus drawing from bottom of a manhole
just after the secondary clarifiers. Hypochlorite addition to plant water system started in mid-July to improve
water quality of plant water.

o Still On hold — needs further review - the sluice gate supports for the inlet gates to primary clarifiers at the D-box.
As noted, the supports have lifted away from the concrete and there is also cracked concrete under the supports